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Test Summary
e BERR R f It 2
Product name LIFEPO4 BATTERY PACK
RS 12.8V210Ah
Model/Type 12.8V, 210Ah, 2688Wh
bR NiEH
Trade mark N/A
o |
Lithium Content
MR B Ef
Appearance Black
TIEH .
Client CBQ Auto and Leisure (Aust) Pty Ltd
ZHC 7 bt . _
Client Address 9, 83 Burnside Road, Stapylton, QLD, 4207, Australia
PR K
Manufacturer
A e K Mk
Manufacturer Address
HmiE Hijth: 8pcs
Quantity of sample Hts: 30pes
ETE R ATSP2306015B A-001~A-008
Sample No. ATSP2302145A A-009~A-038
W v BaE (RRMFETFM) F-LBITHRIZIET, $38.3%. #&RMERFHbA
Testing standard UNITED NATIONS “Manual of Tests and Criteria”, Seventh revised edition
Amendment 1(ST/SG/AC.10/11/Rev.7/Amend.1), Section 38.3: Lithium metal and
lithium ion batteries
B
Received date 2023-08-13
A 2023-06-15 to 2023-07-07
Test period
#7¥ Remark:

MEER R E s 4, Y5 12.8V210Ah, 12.8V, 210Ah, 2688Wh 4 & 2FF B R, HIGES ALF105, ZHES
MLz 43 1A R A w HliE .

The LIFEPO4 BATTERY PACK, Model 12.8V210Ah, 12.8V, 210Ah, 2688Wh, consists of 4S-2P Cells,
Model LF105, by EVE Power Co., Ltd.

ATSTRF-003-A0
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WAL
Test Conclusion
i) W5 B 448K MRS BERE 2w #E
Clause Name of test Sample No. Sample Condition Conclusion Remarks
BAXEREHESA
ATSP2306015B e
RBT A 2 A-001~A-002 First cycle in fully -
38.34.1 | TestT.1 Altitude charged states o -
simulation BT RAB R Pass
ATSP2306015B R HASE 2T
A-003~A-004 | After 25 cycles ending in
fully charged states
BB
ATSP2306015B e
RBT 2 BRI A-001~A-002 First cycle in fully L
38.34.2 | TestT2 Thermal charged states o -
test BT EANTE TR Pass
ATSP2306015B B HAE 2T
A-003~A-004 | After 25 cycles ending in
fully charged states
BB
ATSP2306015B T ETH
A-001~A-002 First cycle in fully
38.3.4.3 RIET.3 HRsh charged states b 3
e Test T.3 Vibration FoTEANZE R Pass
ATSP2306015B R 27
A-003~A-004 After 25 cycles ending in
fully charged states
= N G
ATSP2306015B e
A-001~A-002 First cycle in fully
38.3.4.4 RIET.4 charged states bii:hus 3
e Test T.4 Shock BT EANZE R Pass
ATSP2306015B R 27
A-003~A-004 | After 25 cycles ending in
fully charged states
= N GV
ATSP2306015B WEETH
RIT 5 S s A-001~A-002 First cycle in fully -
38345 | TestT.5 Extemal charged states e -
R Short circuit BT EANZE R Pass
ATSP2306015B AT E
A-003~A-004 | After 25 cycles ending in
fully charged states
BAXEREEESA
MREERREERN
ATSP2302145A 50%R7&
A-009~A-013 At first cycle at 50% of
RIT 6 i 5 the design rated . Ll
38.3.4.6 TestT.6 —Cpaciy &L S/
Impact/Crush BT RATEFRHEK Pass Prismatic
AR ERRAEE Cell
ATSP2302145A #150% R %
A-014~A-018 | After 25 cycles ending at
50% of the design rated
capacity

ATSTRF-003-A0
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g e W Y R
ATSP2306015B Wsd A s
WIST 7 12 A-005~A-006 First cycle in fully .
charged states Sihu
38.34.7 TestT.7 = e -
Overcharge BT R B AR Pass
ATSP2306015B AL ] e A A A
A-007~A-008 | After 25 cycles ending in
fully charged states
AT BT
ATSP2302145A HASE STHH
RIST.8 Al A-019~A-028 E|rst cycle in fully .
discharged states pENE
38.3.4.8 Test T.8 Forced — R TS --
discharge oA E R Pass
ATSP2302145A LA B e 4R
A-029~A-038 After 25 cycles, ending
in fully discharged states

384516/ Test Conclusion:
FHCBQ Auto and Leisure (Aust) Pty Ltdi 4 Y i ER gkt sijhl, %512V210Ah, KIGEEEE GRIGH
PR FENTY BE-BISTHIEET, 538.31: MG RAMEF b T 200 H K. 45 R
AL, e TR o 5 T Y 2K
The LIFEPO4 BATTERY PACK, Model 12V210Ah, submitted by CBQ Auto and Leisure (Aust) Pty Ltd is
tested according to UNITED NATIONS “Manual of Tests and Criteria”, Seventh revised edition
(ST/SG/AC.10/11/Rev.7/Amend.1), Section 38.3: Lithium metal and lithium ion batteries. The test items
are full items. The sample received complies with Specification when Accuracy Method decision rule is

applied.

MR s R, Wil
The test results: Pass.

A H W

Date of issue: 2023-08:01

ol = W% —— Eiinli

Tested by: R Reviewed by: it Approved by:
T Bt <% o 4 .
Signature: ip§ ﬁ Signature: @ ‘u'%z Signature:

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.1 BEHH

Altitude simulation

W& 7/ Test Method

KBRS AR IR H2025°C, RAESIAAKRF11.6kPaftI R A I AE A /D F64N /N o X4 b 7E MU X AT
JEHATARE, FFidxHE.

The samples were stored for at least 6 hours at a pressure of 11.6kPa or less and a temperature of

20+5°C. The samples were weighed before and after the exposure. The samples voltage was also

determined before and after the test.

iR 45 B/ Test Results

= R MRarm | WG | REHRA% | WardE | WlEE | BRREER | 4R
Sample No. g (F g (F Percentage | & (fk) & (f&) | Percentage | Results
) ) of Weight Voltage Voltage | of Residual
Weight Weight Loss Before After Test Voltage
Before After Test Test (V) V)
Test (kg) (kg)
AT%PK%%ﬁow 25.14 25.14 0.000 13.32 1331 992 | (6)(7)
ATSP2306015
B A.002 2515 25.15 0.000 13.31 13.30 99.92 (6) (7)
ATSP2306015
B A.003 2514 25.14 0.000 13.30 13.29 99.92 (6) (7)
ATSP2306015
B A.004 2513 25.13 0.000 13.31 13.30 99.92 (6) (7)
452/ Result:

(1) JWil/ Leakage
(2) HF</ Venting

(3) fi#{A/ Disassembly

(4) #%¢/ Rupture
(5) &2k / Fire

(6) L. THES. Tk, w3, Liek/ No leakage, no venting, no disassembly, no rupture and

no fire

(7) FF % B AN TR 36 5T T 2% H1 E A190%/ The open circuit voltage of each cell after testing was greater

than 90%

ATSTRF-003-A0
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T.2 BERR

Thermal test

W J7 i/ Test Method

BRE SR AT I TR BRI B R ARKET S TR E, HidRE k.
The samples were subjected to temperature cycling consisting of the following. The samples were weighed
before and after the exposure. The samples voltage was also determined before and after the test.
e B eR ] R E30 8P N LT BI7242°C, FH4ERRILIR X /N
Samples In The chamber temperature was raised to 72+2°C within 30 minutes and maintained at
this temperature for X* hours.
YRR FEFE30204h A PR 2-40£2°C,  F4ERF IR X /Nt
The chamber temperature was reduced to -40+2°C within 30 minutes and maintained
at this temperature for X* hours.
B 5 AN MNMERR CEFE10MERS)
Repeat the sequence for 9 additional cycles (total of 10 cycles).
0N G, T20£5°CoNL FkfE24/ N, VG A JoRA
After the 10th cycle, store the batteries at ambient temperature 20+5°Cfor 24 hours
prior to examination.
E: FER AR AR IR R A FFEERT ) (X*) T HE
Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
[] /NELES AN B3t 96 /8B / Small cells and small batteries: 6 hours
[X]  KHESHKHIE 12706/ Large cells and large batteries: 12 hours

FEdn A
Samples Out

iR 45 B/ Test Results

R WRETR | AR | FERK% | Wlard | WlEE | RREE® | 4R
Sample No. g (F & (F | Percentage | £ ({R) B (k) | Percentage | Results
) =9 of Weight Voltage Voltage | of residual
Weight Weight Loss Before After Test Voltage
Before After Test Test (V) V)
Test (kg) (kg)

ATSFE_%%?NE’B 25.14 25.14 0.000 1331 13.18 902 | 6)()
ATSF;\Z_gggm‘r’B 2515 25.15 0.000 1330 13.19 9917 | 6)(7)
ATSIE:S(())%MSB 25.14 25.13 0.040 13.29 1317 9910 | (6)(7)
ATSiz_ggiMSB 2513 25.13 0.000 1330 13.18 9910 | (6)(7)
452/ Result:
(1) ¥/ Leakage
(2) HF</ Venting
(3) fi#i%/ Disassembly
(4) #%¢/ Rupture
(5) #&-k/ Fire
(6) LW THS. Tk, L. LK/ No leakage, no venting, no disassembly, no rupture and

no fire
(7) FF % o3 AN TR58 5T FF 2% Hi R #990%/ The open circuit voltage of each cell after testing was greater

than 90%

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.3 #R3h

Vibration

W 7%/ Test Method

TR R AT T IRBD IR . A RINRAT R TR E, Il RHEE.
The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The samples voltage was also determined before and after the test.

TAEE A B 2R AR & . IRSHLUIESZBIER, CATHZWINE200Hz, RJG1ER/D B E7THZ 8 — M
B, —MEAFEASH N BRTEAEIE. ARSI P — A7 M AU B AR, XA ERAEA
HHEEN F EBHR12K, FAHR3NNE .

The samples were firmly secured to the platform of the vibration machine without distorting the sample in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
sample. One of the directions of vibration was perpendicular to the terminal face.

Xt #4540/ The logarithmic frequency sweep was as follows:

[1] XfF RS AN TAFRZETF IR IR 1gn B SO B BB 18524, A5 K IRIBIRFFTED.S
22X (BRE1.62XK) FHMEE BB A MEEAF8gn FELANS50#ZL) , HEAMEE
TRHF7E8gn EL 4 3 11 N $|20074# 2%

For cells and small batteries: From 7Hz a peak acceleration of 1gn was maintained until 18Hz is
reached. The amplitude was then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurred (approximately 50Hz). A peak
acceleration of 8gn was then maintained until the frequency was increase to 200Hz.

[X] XfRH: 7R ZZIF AR ORI 1 gnif) B O N fE B B3 N 18H#2%, R HIRIBRIFTE0SZK (&
WRE1.62K) FHIMMEE B B AMEFIEF2gn BERLN25H#2E) , HERINEERFEFE
2gn EL B S 19 in B 2004# 2%
For large batteries: From 7Hz a peak acceleration of 1gn was maintained until 18Hz is reached.
The amplitude was then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurred (approximately 25Hz). A peak acceleration
of 2gn was then maintained until the frequency was increase to 200Hz.
k45 5/ Test Results
s WRarm | WG | RERK% | WRErE | WlER | RREE% | 4R
Sample No. g2 (F & (F | Percentage | & (KD E (fk) | Percentage | Results
I=®) I=®) of Weight Voltage Voltage | of residual
Weight Weight Loss Before After Test Voltage
Before After Test Test (V) (V)
Test (kg) (kg)
ATSPZS000TSE | 2514 | 2514 0.000 13.18 13.18 10000 | (6)(7)
ATS'E%?EMSB 25.15 25.15 0.000 13.19 13.18 99.92 (6) (7)
ATS'E?)%%OHB 25.13 25.13 0.000 13.17 13.17 100.00 (6) (7)
ATSIX%%%MSB 2513 25.13 0.000 13.18 13.18 100.00 (6) (7)
452/ Result:

(1) ¥/ Leakage
(2) #E</ Venting

(3) f#1A/ Disassembly

(4) #%¢/ Rupture
(5) &K/ Fire

(6) B THS. Tk, T, TiE-k/ No leakage, no venting, no disassembly, no rupture and

no fire

(7) FF % B AME T 1058 5 FF 2% B2 K 190%/ The open circuit voltage of each cell after testing was greater

than 90%

ATSTRF-003-A0
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T.4 phif
Shock

W 7%/ Test Method

FEROEAT I R p R R R TERNRAT R TR E, FdR . ARSI AFEZR R E AN s A HL it
FEfE) MR R T . B REAT IR 2 B2 b
The samples were subjected to shock. The samples were weighed before and after the exposure. The
samples voltage was also determined before and after the test. The sample was secured to the testing
machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each sample was
subjected to a half-sine shock as below:
[1] /NHLES: WE{ER150gn, Rk RESEEERD.
For cells: Peak acceleration of 150gn and pulse duration of 6 milliseconds.
[1] KHLES: W{E A50gn, FkifiEsE11%28.
For large cells: Peak acceleration of 50gn and pulse duration of 11 milliseconds.
[1] AN BN R RUMEDRIE(E, RKiPRE6 R .

For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6

milliseconds.
Battery Minimum peak acceleration Pulse duration
150gn or result of formula
100850
Small batteries Acceleration (gn) = ( 6ms
mass *
Whichever is smaller

(X] R B FEMENEE, BetiFs11=28.

For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11

milliseconds.
Battery Minimum peak acceleration Pulse duration
50gn or result of formula
. . 30000
Large batteries Acceleration (gn) = ( j 11ms
mass *
Whichever is smaller

AR B ATE = EAHEE R 2R T R IET MEZ =k, SEEERTREZ=Kri, &3t
2218k itki.

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

MR 45 5/ Test Results

FEndm 5 WRARTR | WRAER | REHK% | WA | WER | RREE [ 4R
Sample No. g2 (f & (T | Percentage | £ (k) E (fk) | Percentage | Results
I=®) ) of Weight Voltage Voltage | of residual
Weight Weight Loss Before | After Test | Voltage
Before After Test Test (V) \
Test (kg) (ka)

ATSP2300015B | 2514 | 2514 0.000 1318 | 1318 | 10000 | (6)(7)
ATSPR300015B | 2515 | 25.15 0.000 1318 | 1318 | 10000 | (6)(7)
ATSPR30001SB | 2513 | 2513 0.000 1347 | 1347 | 10000 | (6)(7)
ATSP230001SB | 2513 | 2513 0.000 1318 | 1318 | 10000 | (6)(7)
454/ Result:

(1) JWik/ Leakage

(2) #</ Venting

(3) fi#i%/ Disassembly

(4) #%¢/ Rupture

(5) &K/ Fire

(6) L. THES. Tk, L. Ligk/ No leakage, no venting, no disassembly, no rupture and
no fire

(7) JF B v AME T 158 B IF 2% HL K 1190%/ The open circuit voltage of each cell after testing was greater

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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than 90%

T.5 ShEpsE %

External short circuit

W F7 1/ Test Method

ERERIA R SR e VIR : 57+4°C, HEMHEIIAEE T 2% — B,
The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case:
[1  /ESRUNERZE/DZFEES/NE . Small cells and small batteries: 6 hours.
XI  KeESMAHEBEDREE12/00 . Large cells and large batteries: 12 hours.
SRJE PR b IE SR A /N 0. 1 BR48 £ A i B[R] B AT R B, B3
The samples were then subjected to a short circuit condition with a total external resistance of less than
0.1 ohm, until:
[] TSN FERAPRIEEKRE FI57+4°CZ 5 RIFEERE1 /M B L.
For cells and small batteries: 1 hour after the external case temperature of sample has returned
to 57+4°C.
X] TRl FERREEE T RERUSEREN—F, HRHMETZEUE.
For large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

iR %5 B/ Test Results

B WKETERE (PR iR (°C) AR S
Sample No. Voltage Before Test(V) Maximum Results
Temperature, °C

ATSP2306015B A-001 13.18 57.6 4) (5)
ATSP2306015B A-002 13.18 57.8 4) (5)
ATSP2306015B A-003 13.17 57.5 4) (5)
ATSP2306015B A-004 13.18 57.7 4) (5)
452/ Result:

(1) f#4%/ Disassembly

(2) 7%/ Rupture

(3) &K/ Fire

(4) MR JE6/N A TCMRAE, TwEZ, Tie-k/ No disassembly, no rupture, no fire within 6 hours after the
test

(5) B &g EA#E 1704 KX/ The maximum temperature did not exceed 170°C

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.6 #i /5T &
Impact/Crush

W F7 1%/ Test Method

[]

(X]

fidi GERTEEAPMT18ZKM B HIL)

Impact (for cylindrical cells greater not less than 18mm in diameter)

R R BEE— N FHEGEK P L. B—&316BAHENE, HERNN15.8mmz0.1mm, K
FEARZES6em, BESHRKIAKE (FEPRRE) , BREEFLT L. B—HERN

9.1kg+0. kg 1A T61cm+2 Scmi & B, ToAEE M LIRS e . B P S8R SR
HMEE, RF0E.

A test sample was placed on a flat surface. A 15.8mm+0.1mm diameter, at least 6¢cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed
across the center of the sample. A 9.1kg+0.1kg mass was dropped from a height of 61cm+2.5cm
at the intersection of the bar and sample in a controlled manner, using a near frictionless, vertical
sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass was oriented 90 degrees from the horizontal supporting surface.

B R, RN S 7 B R FAT 9 5 BUHE R O 1 B 4215.8mm:0. 1mm 25 i R 1
MAMEE. B MABEREZ— kit

The test sample was impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of a 15.8mm+0.1mm diameter curved surface lying across
the center of the test sample. Separate samples were used for each test.

PE GERTHRAER. 838, BhH/AmaibfER DT 182K B )
Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18mm in diameter)
BREREAER N FIZE S E. SYEARZETIAK, 55— 8 a0 B RZ 81 5K/
PRERr ST, HRHAUT=MERZ—:
A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of
the three options below has reached:
® it finf) /11 3 13kN+0.78kN;

The applied force reaches 13kN+0.78kN
® b E TRHEED100ZR, E

The voltage of the cell drops by at least 100mV; or
® AL B R 4G E EHI50%LL L

The cell is deformed by 50% or more of its original thickness.
PR BN f i S R T — T P . AL $0/B8 T B R AP R T . B S
4 2 B T 1) e P
A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell
was crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was
applied perpendicular to the longitudinal axis

W ARE ot — D RS/ o AR EEAT I FeAd U A i A T et
The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test

iR %S5 B/ Test Results

B RRATHE () BARE(C) R

Sample No. Voltage Before Test (V) Temperature, °C Results
ATSP2302145A A-009 3.106 23.9 (3) 4)
ATSP2302145A A-010 3.103 23.7 (3) 4)
ATSP2302145A A-011 3111 24.0 (3) 4)
ATSP2302145A A-012 3.134 23.8 (3) 4)
ATSP2302145A A-013 3.117 23.9 (3) 4)
ATSP2302145A A-014 3.131 23.7 (3) 4)

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01




Report No. ATSU230601521

Page 11 of 16

ATSP2302145A A-015 3.120 24.1 3) @)
ATSP2302145A A-016 3.136 23.9 3) @
ATSP2302145A A-017 3.130 23.7 3) @)
ATSP2302145A A-018 3.109 24.1 3) @)

451/ Result:
(1) fi#1&/ Disassembly
(2) 2K/ Fire

(3) M5 6/NF N oAk, Teik2 K/ No disassembly, no fire within 6 hours after the test
(4) 5% il AN 17045 X%/ The maximum temperature did not exceed 170°C

ATSTRF-003-A0
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T.7 dERH

Overcharge
ik )7 ¥/ Test Method
2fFHIE S R B B RS T AL L TN PR A T .
Batteries were subjected to a charge current of twice the manufacturer's recommended maximum
continuous charge current.
B/ I B Hr 3% 0 F 52/ The minimum voltage of the test was as follows:
[1 WmRFEFEOFTEEENEIE8Y, AR 578 i B MR T bR E SO 78 B R A R i
BE 22V BUNE
When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22V.
X1 R FEFEM T B ERE18Y, AR B/ 78 i R RR T FObR € i Bk 78 H LR A 1. 245
When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test was 1.2 times the maximum charge voltage.
WAAE2025° CRO MR BE T k4T, B0 HFEE24/ et .

Tests were conducted at ambient temperature 20+5°C. The duration of the test was 24 hours.

it 78 H137i/ Overcharge Current 210A
it 78 H [/ Overcharge Voltage 22V
A 45 R/ Test Results
LY R WRETHEE (R MEMTRER (B2 g5 53
Sample No. Voltage Before Test(V) Measured Overcharge Results
Current (A)

ATSP2306015B A-005 13.32 210 (3)
ATSP2306015B A-006 13.31 210 (3)
ATSP2306015B A-007 13.31 210 (3)
ATSP2306015B A-008 13.30 210 (3)
45 B /Result:
(1) fi#1%/ Disassembly
(2) &K/ Fire

(3) MR JG7T R A TR, T,/ No disassembly, no fire within seven days after the test

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.8 SRl R

Forced discharge

MR 77 1%/ Test Method

EHBRAET, KR dSERE12VRERBEIE E#TEEBOR, ERBFERES SN EOGEBERA
&) 45 € Y B R LA

Each cell was forced discharged at ambient temperature by connecting it in series with a 12V DC power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

Fi € B TEOE FEE T AR AR U S B B EE R/ NI D R A SABORIRE, A s A 9 1 LR 1) (ZNE D)
NBEREBRUAIRER (L5

The specified discharge current was obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in amperes).

iR %5 B/ Test Results

B s AR E (RO WREEE (R 2R S
Sample No. Voltage Before Test (V) Voltage After Test (V) Results
ATSP2302145A A-019 2.751 0.046 (3)
ATSP2302145A A-020 2.755 0.039 (3)
ATSP2302145A A-021 2.741 0.082 (3)
ATSP2302145A A-022 2.765 0.049 (3)
ATSP2302145A A-023 2.762 0.031 (3)
ATSP2302145A A-024 2.771 0.123 (3)
ATSP2302145A A-025 2.760 0.079 (3)
ATSP2302145A A-026 2.744 0.065 (3)
ATSP2302145A A-027 2734 0.037 (3)
ATSP2302145A A-028 2735 0.053 (3)
ATSP2302145A A-029 2.769 0.024 (3)
ATSP2302145A A-030 2.754 0.069 (3)
ATSP2302145A A-031 2778 0.080 (3)
ATSP2302145A A-032 2.765 0.137 (3)
ATSP2302145A A-033 2.751 0.035 (3)
ATSP2302145A A-034 2.759 0.074 (3)
ATSP2302145A A-035 2.759 0.060 (3)
ATSP2302145A A-036 2.765 0.038 (3)
ATSP2302145A A-037 2.748 0.066 (3)
ATSP2302145A A-038 2.739 0.047 (3)
4 S Result:
1) f#{k/ Disassembly
2) &K/ Fire

3) WRJE7T RN LA, Tk No disassembly, no fire within seven days after the test

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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FEaEA

Photos of Samples

BERR PR fa 4l / LIFEPO4 BATTERY PACK (12.8V, 210Ah, 2688Wh)

Figure 1 Front view of battery

Figure 2 Back view of battery

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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Photos of Samples
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Figure 3 Side view of cell
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Photos of Samples

Model: 12.8V210Ah
Normal Voltage: 12.8v
Energy: 2688Wh

Figure 5 Battery label
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Important

1. RERFLW=FMIE R, A a7 = 6 AR S .
Nobody is allowed to photocopy or partly photocopy this test report without written permission of ATS
Electronic Technology Co., Ltd.

2. ARETCHAEN . FRN AT AL TR

This test report is invalid without the signatures of Approver, Reviewer and Tester.

3. AR

The test report is invalid if altered.

4. Ao RO IEAGRE R T

The test report is valid for the tested samples only.

5. AR i Pl s A MU

Throughout this report a point is used as the decimal separator.

It sy = ARFETT A F T R FR A
Test laboratory ATS Electronic Technology Co., Ltd.
S0 = Hh ik IR R KA AL X R = — 5 AR =i B, CH—1%,

Laboratory Address 523852

3/F. of Building A, 1/F. of Building B, of Building C, No.1, Hedong

3rd Road, Jinxia Community, Chang’an, Dongguan, Guangdong, China
S = L
Laboratory Telephone
S = P
Laboratory Website
S B R AE
Laboratory Email

+86 769 3897 5958

www.dgats.com

ats@dgats.com





